



MONTANA DEPARTMENT OF TRANSPORTATION

AASHTOWare Project Construction & Materials

Sample Record Agency Views – Important Tips

Reference Specifications

In an enhancement to AASHTOWare, some Reference Specifications are automatically populated within the Agency View for a sample record. There are some Agency Views that the reference specifications will still need to be selected. If the Reference Specifications are automatically chosen, there will be a Yes on the test row.

Test #	Test Method	Description	Dest Lab	Lab Unit	MAA	Test Status
2.0	Fracture	AASHTO T 335	FieldCrew	FieldCrewTesting	☒	60 - Test Approved by Level 2
Reference Specification Selected		Test Result				
Yes		Pass				

In some cases, if there is not a reference specification to choose or additional choices related to the specification, the user may see a dropdown list in the agency view to select from. In this scenario the reference specifications will be automatically pulled into the agency view after selecting and clicking Save.

Sample ID	Material Code
20190802035317	713.02.00.01
Test Start Date	Material Full Name
08/12/2019	Hydrated Lime
Test Type	Before Wash Weight (g)
200M	5.0003
Test Result	After Wash Weight (g)
Begin typing to search or press Enter	0.1652

Sieve Size	Weight Retained (g)	Weight Passing (g)	Percent Retained	Min	Max	In Spec?
200M	0.1652	4.8	3.3	0	20	In Spec

Clear Usage Data

If the incorrect agency view was selected or reference data was selected, the user will need to be cleared before corrections can be made.

1. Navigate to the Test agency view
2. Click into the agency view by selecting the row action (blue drop arrow on the right) or clicking on the Test Run number.
 - a. If the Test Run number was selected, the user will need to click on the white component action drop arrow next to Save
 - b. In the agency view, select the white component action arrow in the upper right corner
3. Select the Clear Usage Data option

Agency View Summary

MDT Steel Heat Numbers

Print Save

?

Warning: Data in the Parent Entity has changed. Click Save to refresh the data and recalculate any affected values on the Agency View.

Heat number(s) has been compared with the markings or tags on the material

Yes

Actions

Clear Usage Data

Open On Create Console...

Open On Save Console...

Tasks

Generate Test Results Comparison

Test Results Value

Each materials agency view has a field for the test results value. The user should select the appropriate testing value, Pass/Fail/NA while in the Agency View. This will bring the same Value to the Sample Record Test Summary page. This step needs to be completed prior to marking the test complete or Level 2 authorized

Sample ID
20190413013625

Material Code
551.03.02.02

Test Start Date
04/25/2019

Material Full Name
Class General Concrete

Lot #

99,999
removed with the cylinder samples

Test Result Value

Weather:
Cold Weather: 60 - 90 F (15.5 - 32.2 C) Normal: 40 - 90 F (4.4 - 32.2 C)

Navigation

The Tab key will move horizontally through a list row. Keep in mind that it will tab to each item which includes dropdowns, calendar popups and action menus, not just data fields. The user may need to tab an extra time or two to navigate past those objects. The tab key will move down to the next row once the user tabs past the action menu at the end of the row.

The down arrow and up arrow keys will move vertically through multiple list rows. Scrollable grid fields must be double-clicked to activate them for data entry or selection.

Project Id	Project Type	Job Completion Date	Corridor ID	Paving Date	Uni
			 Up to 7 characters		

New